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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 22 Subpart H & Part 2

Standard(s) Section Test Item Judgment Remark
2.1046 Output Power & PASS | e
22.913(a)(5) Effective Radiated Power

2.1049 Occupied Bandwidth PASS | -
2.1051 : .

22.917(a) Conducted Spurious Emissions PASS | -
2.1053 . . .

22.917(a) Radiated Spurious Emissions PASS | @ -

22.917(a) Band Edge Measurements PASS | @ -

22.913(d) Peak To Average Ratio PASS | -
2.1055 .
22 355 Frequency Stability PASS | -

Note:

(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Nl 101, 3 # Factory Building, Gongjin Electronics Shatin
’ Community, Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L14158

Number:

A2LA Registration Number: | 6049.01

FCC_ Acc_redlted Lab.. CN1309

Designation Number:

FCC Tes.t Firm Registration 825524

Number:

Telephone: +86-0755-27087573

confidence level (based on a cove

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%

rage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB
RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) +4.9dB
Conduction Emissions(150kHz~30MHZz) +3.1 dB
Humidity +4.6%
Temprature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or hon-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature Humidity Test Voltage Tested By
Output Power & ERP 23°C 41% DC 3.7V Stone Tang
Occupied Bandwidth 23°C 41% DC 3.7V Stone Tang
Conducted Spurious Emissions 23°C 41% DC 3.7V Stone Tang
Radiated Spurious Emissions o o
(9 kHz to 30 MHz) 25°C 55% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions o =10
(30 MHZ to 1000 MHZ) 24°C 50~51% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions 0 o
(Above 1000 MHz) 24°C 51% AC 120V/60Hz Stone Tang
Band Edge 23°C 41% DC 3.7V Stone Tang
Peak to Average Ratio 23°C 41% DC 3.7V Stone Tang
Frequency Stability Normal & Extreme 41% Normal & Extreme | Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name Mobilogix

Test Model ATD521

Series Model NA

Model Difference(s)

There are 3 types of this product:

1. Type L: MCU model: EFR32BG12P232F512GM68-CR.

2. Type S: MCU model: EFR32BG12P232F1024GM68-CR.Compared to the Type
L, only the memory is different.

3. Type D: The same as Type L, but the labels are different, the customer are
different.

The difference does not affect RF characteristics, and type L is the main test
model.

Power Source

1# DC Voltage supplied from AC adapter.
Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.

Power Rating

1# 1/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh

IMEI No Radiated 864351051515882
' Conducted 864351051515635
LTE Category M1
GPRS/EDGE GMSK, 8PSK
Modulation Type LTE UL: QPSK, 16QAM
DL: QPSK, 16QAM
GSM 850 GMSK | 3232 | dBm
Channel
LTE Bandwidth %F;S 18%/:#
(MH2)
14 21.27 19.90
3 21.04 19.89
Max. ERP Band 5 5 21.31 20.93
10 21.13 20.64
1.4 20.44 19.14
3 20.58 19.28
Band 26 5 20.65 19.97
10 20.58 20.07
15 20.62 20.44
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NO;.e.For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
2. Channel List:
GSM 850
Test Frequency ID | UARFCN Freq“e?l\;yHg)f Uplink | ARFCN Freq”e”?m;xw”"”k
Low Range 128 824.2 137 869.2
Mid Range 190 836.6 199 881.6
High Range 251 848.8 260 893.8
LTE Band 5
TotFreency D | e[, [ Femeneron [y, | et
1.4 20407 824.7 2407 869.7
3 20415 825.5 2415 870.5
Low Range
5 20425 826.5 2425 871.5
10 20450 829 2450 874
Mid Range 1.4/3/5/10 20525 836.5 2525 881.5
14 20643 848.3 2643 893.3
3 20635 847.5 2635 892.5
High Range
5 20625 846.5 2625 891.5
10 20600 844 2600 889
LTE Band 26
TotFreency o | el [, [ Femeneron [y, | el
1.4 26797 824.7 8797 869.7
3 26805 825.5 8805 870.5
Low Range 5 26815 826.5 8815 871.5
10 26840 829 8840 874
15 26865 831.5 8865 876.5
Mid Range 1.4/3/5/10/15 26915 836.5 8915 881.5
14 27033 848.3 9033 893.3
3 27025 847.5 9025 892.5
High Range 5 27015 846.5 9015 891.5
10 26990 844 8990 889
15 26965 841.5 8965 886.5
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3. Table for Filed Antenna:

Brand P/N Antenna Type | Connector | Gain (dBi) Note
1.6 GSM 850
ethertronics 1004795 Internal N/A 1.6 LTE Band 5
1.6 LTE Band 26

Note: The antenna gain is provided by the manufacturer.
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2.2 DESCRIPTION OF TEST MODES
Following mode(s) is (were) found to be the worst case(s) and selected for the final test.
GSM MODE
Test Item Available Channel Tested Channel Mode
Output Power & ERP 128 to 251 128, 190, 251 GPRS, EDGE
Occupied Bandwidth 128 to 251 128, 190, 251 GPRS, EDGE
Conducted Spurious Emissions 128 to 251 190 GPRS, EDGE
Radiated Spurious Emissions 128 to 251 190 GPRS
Band Edge 128 to 251 128, 251 GPRS, EDGE
Peak to Average Ratio 128 to 251 128, 190, 251 GPRS, EDGE
Frequency Stability 128 to 251 190 GPRS
LTE BAND 5 MODE
Test Item |Available Channel Tested Channel Chanr_lel Modulation Mode
Bandwidth
20407 to 20643 |20407, 20525, 20643| 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
Output Power | 20415 to 20635 |20415, 20525, 20635| 3MHz QPSK, 16QAM 1RB/5RB/6RB
& ERP 20425 to 20625 |20425, 20525, 20625| 5MHz QPSK, 16QAM 1RB/5RB/6RB
20450 to 20600 |20450, 20525, 20600| 10MHz QPSK, 16QAM 1RB/5RB/6RB
20407 to 20643 |20407, 20525, 20643| 1.4MHz QPSK, 16QAM 5RB/6RB
Occupied 20415 to 20635 |20415, 20525, 20635| 3MHz QPSK, 16QAM 5RB/6RB
Bandwidth 20425 to 20625 |20425, 20525, 20625| 5MHz QPSK, 16QAM 5RB/6RB
20450 to 20600 |20450, 20525, 20600| 10MHz QPSK, 16QAM 5RB/6RB
Conducted | 20407 to 20643 20525 1.4MHz QPSK 1RB
Spurious 20425 to 20625 20525 5MHz QPSK 1RB
Emissions 20450 to 20600 20525 10MHz QPSK 1RB
Radiated 20407 to 20643 20525 1.4MHz QPSK 1RB
Spurious 20425 to 20625 20525 5MHz QPSK 1RB
Emissions | 20450 to 20600 20525 10MHz QPSK 1RB
20407 to 20643 20407, 20643 1.4MHz QPSK 1RB/6RB
Band Edae 20415 to 20635 20415, 20635 3MHz QPSK 1RB/6RB
9 20425 to 20625 20425, 20625 5MHz QPSK 1RB/6RB
20450 to 20600 20450, 20600 10MHz QPSK 1RB/6RB
20407 to 20643 |20407, 20525, 20643| 1.4MHz QPSK, 16QAM 1RB
Peak To 20415 to 20635 |20415, 20525, 20635| 3MHz QPSK, 16QAM 1RB
Average Ratio| 20425 to 20625 |20425, 20525, 20625| 5MHz QPSK, 16QAM 1RB
20450 to 20600 |20450, 20525, 20600| 10MHz QPSK, 16QAM 1RB
Frequency | 56450 to 20600 20525 10MHz QPSK 6RB
Stability
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LTE BAND 26 MODE
Test Item Aévhaglr?r?é? Tested Channel Bgﬂgcvri‘gtlh Modulation Mode
26797 to 27033 | 26797, 26915, 27033 | 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
Output 26805 to 27025 | 26805, 26915, 27025 | 3MHz QPSK, 16QAM 1RB/5RB/6RB
Power & 26815 to 27015 | 26815, 26915, 27015| 5MHz QPSK, 16QAM 1RB/5RB/6RB
ERP 26840 to 26990 |26840, 26915, 26990 | 10MHz QPSK, 16QAM 1RB/5RB/6RB
26865 to 26965 | 26865, 26915, 26965 | 15MHz QPSK, 16QAM 1RB/5RB/6RB
26797 to 27033 | 26797, 26915, 27033 | 1.4MHz QPSK, 16QAM 5RB/6RB
Occupied 26805 to 27025 | 26805, 26915, 27025 | 3MHz QPSK, 16QAM 5RB/6RB
Bandwidth 26815 to 27015 | 26815, 26915, 27015| 5MHz QPSK, 16QAM 5RB/6RB
26840 to 26990 |26840, 26915, 26990 | 10MHz QPSK, 16QAM 5RB/6RB
26865 to 26965 | 26865, 26915, 26965 | 15MHz QPSK, 16QAM 5RB/6RB
Conducted | 26815 to 27015 226915 1.4MHz QPSK 1RB
Spurious | 26815 to 27015 226915 5MHz QPSK 1RB
Emissions | 26865 to 26965 226915 15MHz QPSK 1RB
Radiated | 26815 to 27015 226915 1.4MHz QPSK 1RB
Spurious 26815 to 27015 226915 5MHz QPSK 1RB
Emissions | 26865 to 26965 226915 15MHz QPSK 1RB
26797 to 27033 26797, 27033 1.4MHz QPSK 1RB/6RB
26805 to 27025 26805, 27025 3MHz QPSK 1RB/6RB
Band Edge | 26815 to 27015 26815, 27015 5MHz QPSK 1RB/6RB
26840 to 26990 26840, 26990 10MHz QPSK 1RB/6RB
26865 to 26965 26865, 26965 15MHz QPSK 1RB/6RB
26797 to 27033 | 26797, 26915, 27033 | 1.4MHz QPSK, 16QAM 1RB
Peak To 26805 to 27025 | 26805, 26915, 27025 | 3MHz QPSK, 16QAM 1RB
Average 26815 to 27015 | 26815, 26915, 27015| 5MHz QPSK, 16QAM 1RB
Ratio 26840 to 26990 |26840, 26915, 26990 | 10MHz QPSK, 16QAM 1RB
26865 to 26965 | 26865, 26915, 26965 | 15MHz QPSK, 16QAM 1RB
Frequency | ,6a65 10 26965 226915 15MHz QPSK 6RB
Stability
Note:

1. QPSK modulation mode supports the highest RB size up to 6RB and 16QAM modulation mode supports the

highest RB size up to 5RB.
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

EUT

’ EUT

Adapter
AC100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration

during the tests.

Item Equipment Brand Model No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable NO NO im
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3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT

Mobile / Portable station are limited to 7 watts e.r.p.

3.1.2 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 5.
EIRP / ERP:

EIRP = Output Power + Antenan gain
ERP = EIPR - 2.15dBi

Output Power:
The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA and LTE link data
modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel and
record the power level shown on simulator.

3.1.3 TEST SETUP LAYOUT
Output Power Measurement

Com'munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation.

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB

bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW =3* RBW

4. set spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer

Power
Splitter

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation.

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.

EUT
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.
Set spectrum analyzer with Peak detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power e -

Splitter EUT
Communication simulator

3.3.4 TEST DEVIATION

No deviation.

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.4.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on
the 0.8m height of Turn Table, rotated the table around 360 degrees to search the maximum radiation
power and receiver antenna shall be rotated vertical and horizontal polarization and moved height from
1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum reading the
maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1MHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver

30MHz to 1000MHz

Ground Plane

Communications =] ver L
TestSet | eLelve Amp'
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Above 1GHz

¢0_3m

Ground Plane

Communications -
] Test Set Receiver I Amp. I

3.4.4 TEST DEVIATION

No deviation.

3.4.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.
1. Al measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.5.4 TEST DEVIATION

No deviation.

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth 2 signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l

Power . -

Splitter EUT
Communication simulator

3.6.4 TEST DEVIATION

No deviation.

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT

+1.5 ppm is for base and fixed station. +2.5 ppm is for mobile station.

3.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9.

1. Deviceis placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

3.7.3 TEST SETUP LAYOUT

=

Communication simulator

=

Power Supply

3.7.4 TEST DEVIATION

No deviation.

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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Report No.: FCC022022-05738RF12(a)

4. LIST OF MEASUREMENT EQUIPMENTS
Main Test Equipment
. Calibrated | Calibrated
No. | Equipment Name Manufacturer Model date until
1 | DC Power Supply Keysight E3642A 2021/11/10 | 2022/11/09
Wideband Radio
2 | Communication R&S CMW 500 2021/11/03 | 2022/11/02
Tester
3 | MXA Signal Analyzer | Keysight N9020B 2021/11/10 | 2022/11/09
Programmable
4 | Temperature & ETMOA NTH1100-30A | 2021/11/10 | 2022/11/09
Humidity Chamber
Temperature&Humidi
5 |ty Anymetre JR900 2021/11/10 | 2022/11/09
Recorder
6 | Integral Antenna SCHWARZBECK | VULB9163 2021/11/10 | 2022/11/09
7 | Loop Antenna SCHWARZBECK | FMZB1519B 2021/11/10 | 2022/11/09
8 | Horn Antenna SCHWARZBECK | BBHA 9170 2021/11/10 | 2022/11/09
Double Ridged
9 | Broadband Horn SCHWARZBECK | BBHA 9120D 2021/11/10 | 2022/11/09
Antenna
10 | Spectrum Analyzer R&S FSV30 2021/11/10 | 2022/11/09
11 | EMI Receiver R&S ESR 2021/11/10 | 2022/11/09
12 | Broadband amplifier | SCHWARZBECK | BBV9718 2021/11/10 | 2022/11/09
13 | Broadband amplifier | SCHWARZBECK | BBV9721 2021/11/10 | 2022/11/09
14 | Anechoic Chamber ZHONGSHUO FSAC318 2021/07/17 | 2024/07/16
15 | RF Cable Top Precision BLULBASIMT2 1 2021/11/10 | 2022/11/09
16 | RF Cable Top Precision aLUlSA'Sm'Z 2021/11/10 | 2022/11/09
17 | RF Cable ZDECL fAT4O'2'92J'6 2021/11/10 | 2022/11/09
1g | Band RejectFilter | 1 sceng JS0806-F NA NA
Group
Software Information
Test Item Software Name Manufacturer Version
RSE EZ-EMC EZ-EMC TW-03A2
Cong‘fte‘j JS1120 RF Test System Shenzhen JS tonscend co., Ltd | 2.6.9.0826
Remark: "N/A” denotes no model name, serial no. or calibration specified.
Except * item, all calibration period of equipment list is one yeatr.
“* calibration period of equipment list is three year.
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Report No.: FCC022022-05738RF12(a)

Output Power (dBm)

128CH 190CH 251CH
GSM850
824.2MHz 836.6MHz 848.8MHz
1 Tx Slot 32.81 32.87 32.82
GPRS/EDGE 2 Tx Slot 32.14 31.63 31.98
(GMSK) 3 Tx Slot 30.82 30.85 29.96
4 Tx Slot 29.28 29.75 29.50
1 Tx Slot 26.01 26.17 25.52
EDGE 2 Tx Slot 25.5 25.24 24.96
(8PSK) 3 Tx Slot 23.06 23.58 23.57
4 Tx Slot 21.96 21.89 21.33
Channel / Conducted Conducted
LTE Band / Freaueﬁc RB | RB | . | Power RB | RB | . | Power
BW ( ISI ) Y | size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM
1 0 0 21.82 1 0 0 20.45
20407/ 824.7 6 0 0 19.49 5 0 0 19.34
1 0 0 21.06 1 0 0 19.99
5/1.4MHz | 20525/836.5 5 0 0 1504 c 0 0 188l
1 5 0 21.49 1 5 0 20.17
20643/848.3 6 0 0 19.18 5 0 0 19.23
1 0 0 21.59 1 0 0 20.44
20415/825.5 6 0 0 19.38 5 0 0 19.35
1 0 0 21.21 1 0 0 20.01
5/ 3MHz 20525 / 836.5 5 0 0 1907 c 0 0 892
1 5 1 20.85 1 5 1 19.71
20635/847.5 6 0 1 18.65 5 0 1 18.63
1 0 0 21.86 1 0 0 21.48
20425/826.5 6 0 0 20.23 5 0 0 20.47
1 0 0 21.69 1 0 0 21.07
5/ 5MHz 20525 / 836.5 5 0 0 1599 c 0 0 2013
1 5 3 21.15 1 5 3 20.60
20625/846.5 6 0 3 19.48 5 0 3 19.51
1 0 3 21.36 1 0 3 20.96
20450 /829 4 0 0 21.35 5 0 0 21.16
1 0 0 21.68 1 0 0 21.19
5/10MHz | 20525/ 836.5 2 0 0 5124 c 0 0 2075
1 5 7 20.80 1 5 7 20.50
20600/ 844 4 2 7 20.67 4 2 7 20.35
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chanmnel | Conducted Conducted

LTE Band / Frequency RB RB Index Power RB RB Index Power
BW ) Size | Offset (dBm) | Size | Offset (dBm)
QPSK 16QAM

26797 | 824.7 é 8 8 igf’é é 8 8 12:38

26/1.4MHz | 26915/ 836.5 é 8 8 ig:g? é 8 8 12:22
27033/ 848.3 é g 8 ig;i; é g 8 12:2;1

2680518255 100 | 1583 | 5 | 0 | o | isas

26/3MHz | 26915/836.5 é 8 8 iéég é 8 8 12:22
27025 / 847.5 (15 g i ig:gg é g i 12:;

26815/8265 [———o0—{—o T TS

26/5MHz | 26915/836.5 é 8 8 i;ﬁg é 8 8 ig:gé
s o5 | L6 |0 | BTG e e
e | 318 |3 @ |10 3l an
26/10MHz | 26915/836.5 ;11 8 8 ;é:ﬁ é 8 8 ;8:(12
26990 / 844 ;11 g ;1 ;8:?2 i 2 ‘71 ig:;g

26865 /8315 (———o—{—o et 2085

26/15MHz | 26915/836.5 els 8 8 ﬁéjﬂ é 8 8 38;3
26065 /8415 ——— 2 ;8:22 —— o ;8:4111
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ERP (dBm)
128CH 190CH 251CH
GSM850
824.2MHz 836.6MHz 848.8MHz
1 Tx Slot 32.86 32.49 32.14
GPRS/EDGE 2 Tx Slot 32.05 31.08 31.42
(GMSK) 3 Tx Slot 29.31 29.26 29.71
4 Tx Slot 28.90 28.10 27.77
1 Tx Slot 28.76 28.32 28.85
EDGE 2 Tx Slot 28.07 27.26 27.93
(8PSK) 3 Tx Slot 25.79 25.46 25.41
4 Tx Slot 24.52 24.34 24.14
Channel / ERP ERP
LTEBI?/smd / Frequency SRiEe O?f?et Index (dBm) SRiEe O?f?et Index (dBm)
(MHz) QPSK 16QAM
1 0 0 21.27 1 0 0 19.90
20407/ 824.7 6 0 0 18.94 5 0 0 18.79
1 0 0 20.51 1 0 0 19.44
5/1.4MHz | 20525/ 836.5 5 0 0 1849 = 0 0 1826
1 5 0 20.94 1 5 0 19.62
20643/848.3 6 0 0 18.63 5 0 0 18.68
1 0 0 21.04 1 0 0 19.89
20415/825.5 6 0 0 18.83 5 0 0 18.80
1 0 0 20.66 1 0 0 19.46
5/ 3MHz 20525 / 836.5 5 0 0 185 c 0 0 1837
1 5 1 20.30 1 5 1 19.16
20635/847.5 6 0 1 18.10 5 0 1 18.08
1 0 0 21.31 1 0 0 20.93
20425/826.5 6 0 0 19.68 5 0 0 19.92
1 0 0 21.14 1 0 0 20.52
5/ 5MHz 20525 / 836.5 5 0 0 1044 = 0 0 1958
1 5 3 20.60 1 5 3 20.05
20625/846.5 6 0 3 18.93 5 0 3 18.96
1 0 3 20.81 1 0 3 20.41
20450 /829 4 0 0 20.80 5 0 0 20.61
1 0 0 21.13 1 0 0 20.64
5/ 10MHz 20525 / 836.5 2 0 0 20.69 = 0 0 20.20
1 5 7 20.25 1 5 7 19.95
20600/ 844 4 2 7 20.12 4 2 7 19.80
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resand/ | O B8 BB e aomy | 8| B8 | ngex | (amm)
(MH2) QPSK 10QAM

26797 /8247 |—<—— . o 5 1700

26/1.4MHz | 26915/836.5 é 8 8 ig;g‘;‘ é 8 8 13:;;1
27033/ 848.3 é g 8 1%2 é S 8 1777

26805 / 825.5 é 8 8 ig:g: é 8 8 13:2421

26/3MHz | 26915/836.5 é 8 8 ig:gs 51, 8 8 12:?3
27025 /8475 |—<—— ] o —— . 1770

26815 /8265 |———o0—{—o =T 1897

26/5MHz | 26915/8365 [0t s T5 T 0 T o 1540
posres | L1610 [ 2@ TS ol un

26840 / 829 i 8 g ig:gi é 8 S ig:gé

26/10MHz | 26915/836.5 411 8 8 ;8:?2 é 8 8 ig:g;
26090 /844 |5 —{——1— T 1933

26865 /8315 |———o0—{—o T o o

26/ 15MHz | 26915/ 836.5 els 8 8 ;8:% 513 8 8 ;g:ﬁ
26965/8415 o1 T 1080 | 5 | o | i | 1086
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GSM850_GPRS

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

QPSK

128

824.2

0.2440

0.3181

190

836.6

0.2480

0.3195

251

848.8

0.2452

0.3182

Spectrum Plot

Occupied Bandwidth

244.03 kHz

Transmit Freq Emor
x dB Bandwidth

386 H
3184 kHz

Occupied Bandwidth
248.03 kHz

Transmit Freq Error 975 He % of OBW Power

x dB Bandwidth 3195 kHz xdB

2488 MHz
W 10 kHz SVEW 30 kHz

Occupied Bandwidth T ror 41.9 dBm
24522 kHz

Transmit Freq Error 1.503 kkz % of OBW Power

x dB Bandwidth 318.2 kkz xdB
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GSM850_EDGE

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK

QPSK

128

824.2

0.2431

0.3088

190

836.6

0.2429

0.3023

251

848.8

0.2475

0.3103

Spectrum Plot

190

Occupied Bandwidth

243.10 kHz

Transmit Freq Emor
x dB Bandwidth

127 Wz
308.8 kHz

Occupied Bandwidth

242.91 kHz
Transmit Freq Error 682 HE % of OBW Power
x dB Bandwidth 302.3 kHz xdB

Center 8488 MHz
Res B 10 kHz

SVEW 30 kHi
Occupied Bandwidth
247 47 kHz

Transmit Freq Ermor 1.043KHZ % of OBW Power
x dB Bandwidth 3M03kHz  xdB
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LTE Band 5_1.4MHz

Channel (MH2)

Frequency

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20407 824.7

1.0904 0.9300

1.273 1.306

20525 836.5

1.0923 0.9249

1.259 1.122

20643 848.3

1.0913 0.9297

1.258 1.215

Spectrum Plot

QPSK-20407

QPSK-20525

QPSK-20643

Gantar Froq 926700508 Witz
FraaRun  AugHeldxiita

Ref 30.00 dBm___

SVEW 82 kHz

Occupied Bandwidth

1.0904 MHz
6,820 kHz
1273 MHz

Total Powsr

Transmit Freq Emor
x dB Bandwidth

% of QBW Power

Radio SeeNone

Rasia Devise- BTS

Gantar Freq 836 300503 Witz
FraaRus  AugHeldxiita
5

Ref 30.00 dBm___

SVEW 82 kHz
Occupied Bandwidth
1.0923 MHz

Total Powsr

Transmit Freq Eror
x dB Bandwidth

1.628 kHz
1250MHz  xdB

Radio SeaNone

Rasia Deviee- BT

26.6 dBm

% of OBW Power  99.00 %
-26.00 dB

e
“hrgald 048

SVEW 2 kHi

Occupied Bandwidth

1.0913 MHz
6.807KHz % of OBW Power  90.00 %
1.258 MHz xdB 26,00 dB

Total Power 26.6 dBm

Transmit Freq Ermor
x dB Bandwidth

16QAM-20407

16QAM-20525

16QAM-20643

i Freq. 124700008 W2
o AugHoldvimt
man: 8058

SVEW 82 kHz
Occupied Bandwidth

930.00 kHz

95753 kHz % of OBW Power
1.306 MHz xdB

Total Powsr

Transmit Freq Emor
x dB Bandwidth

Radio S0 Nome

Rasia Devise- BTS

pan 2.8 1Hz|
5 3 ms|

i Froq. 118500008 W2
i AugHoldvimne
an 058

SVEW 82 kHz
Occupied Bandwidth

924.91 kHz

93051 kHz % of OBW Power
1422 MHz xdB

Total Powsr

Transmit Freq Eror
x dB Bandwidth

Rado S0 Nome

Rasia Deviee- BT

i Fren: $21300005 Wbz Roado Sid Nare
R gl 1010

SVEW 2 kHi
Occupied Bandwidth
929.69 kHz

-96.426kHZ % of OBW Power
1215MHz  xdB

Total Power

Transmit Freq Ermor
x dB Bandwidth
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LTE Band 5_3MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

20415

825.5

1.0958

0.9277

1.272

1.130

20525

836.5

1.0910

0.9289

1.270

1.228

20635

847.5

1.1004

0.9290

1.273

1.241

Spectrum Plot

QPSK-20415

Gantar Froq 425500508 Witz
FraaRn  AugHeldx it

Rasia Devise- BTS

Span 3 Hz|
Swoep 4.133 ms|

SVEW 01 kHz
Occupied Bandwidth Total Power
1.0958 MHz
£630.43 kHz % of OBW Power
1272 MHz xdB

Transmit Freq Emor
x dB Bandwidth

Radia See None

QPSK-20525

Gantar Freq 836 300503 Witz
FraaRus  AugHeldxiita
n: 058 Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth
1.0910 MHz
£636.41 kHz % of OBW Power  99.00 %
1.270 MHz xdB -26.00 dB

Total Powsr 25.6 dBm

Transmit Freq Eror
x dB Bandwidth

Span 3 Hz|
Swoep 4.133 ms|

Rae

Rt Dassec TS

Center 47,5 MHz ‘Span 3 MHz|
[Res B 30 kHz SVEW 81 kHz Sweep 4133 ms)

Occupied Bandwidth Total Power 26.0 dBm
1.1004 MHz
63506KkHz % of OBW Power  99.00 %

1273MHz  xdB -26.00 dB.

Transmit Freq Ermor
x dB Bandwidth

16QAM-20415

16QAM-20525

16QAM-20635

0000 Wz
“Aighola 010
Rasia Devise- BTS

SVEW 01 kHz
Occupied Bandwidth Total Power
927.66 kHz
72110 kHz % of OBW Power
1130 MHz xdB

Transmit Freq Emor
x dB Bandwidth

Radio 5ot Nore

Span 3 Hz|
Swoep 4.133 ms|

i Froq. 118500008 W2 Radio 5 Nane
i AugHold
Rasia Devise- BTS

SVEW 81 kHz
Occupied Bandwidth

928.86 kHz

124,61 kHz % of OBW Power
1.228 MHz xdB

Total Powsr

Transmit Freq Eror
x dB Bandwidth

Span 3 Hz|
Swoep 4.133 ms|

i Fren: 47500008 Wb Fadio $2d. Name.
R

el 010
Rt Dassec TS

ter 847.5 MHz
W 30 kHz SVEW 81 kHz

Occupied Bandwidth Total Power
929.01 kHz
-T2448KHz % of OBW Power
1.241 Mz xdB

Transmit Freq Ermor
x dB Bandwidth
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LTE Band 5_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

20425 826.5

1.0969 0.9232

1.310 1.141

20525 836.5

1.0988 0.9237

1.312 1.126

20625 846.5

1.0992 0.9230

1.316 1.130

Spectrum Plot

QPSK-20425

Gantar Froq 425 500503 Witz
FraaRun  Augeldx it

Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0969 MHz

Transmit Freq Emor 17110 MHz % of OBW Power

x dB Bandwidth 1310 MHz xdB

Radia See None

QPSK-20525

Gantar Freq 836 300503 Witz
FraaRus  AugHeldxiita
n: 058 Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Power 26.5 dBm
1.0988 MHz

Transmit Freq Error 17116 MHz % of OBW Power  99.00 %

x dB Bandwidth 1312 MHz xdB -26.00 dB

QPSK-20625

Camter Freq: 824 310008 btz
T Freafim  AvgHald2A040
sran: 308 Rt Dassec TS

Rae

SVEW 81 kHz

Occupied Bandwidth Total Power 265 dBm
1.0992 MHz

TransmitFreqEmor 17116 MHz % of OBW Power  99.00 %

x dB Bandwidth 13EMHz  xdB -26.00 dB.

16QAM-20425

16QAM-20525

16QAM-20625

00100 Wz
“Aighola 010
Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
923.23 kHz

Transmit Freq Emor 18055 MHz % of OBW Power

x dB Bandwidth 1441 MHz xdB

Radio S0t Nore

i Froq. 118500008 W2 Radio s Nane
i AugHold
man: 058 Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Power
923.71 kHz

Transmit Freq Error  +1.8053 MHz % of OBW Power

x dB Bandwidth 1126 MHz xdB

Fadio S5 Name.

i Fron: 145500005 Wiz
R greld 018
Rt Dassec TS

T

SVEW 61 kHz

Occupied Bandwidth Total Power
92297 kHz

TransmitFreq Error  -1.8048 MHz % of OBW Power

x dB Bandwidth 1130 MHz xdB
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LTE Band 5_10MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

20450

829.0

1.0961

0.9366

1.275

1.181

20525

836.5

1.0966

0.9376

1.310

1.195

20600

844.0

1.0972

0.9390

1.309

1.191

Spectrum Plot

QPSK-20450

Gantar Freq 425 300503 Wi
Frea Rus

“AigHiold 48
Rasia Devise- BTS

SVEW 01 kHz

Occupied Bandwidth Total Power
1.0961 MHz

Transmit Freq Emor  -3.7796 MHz % of OBW Power

x dB Bandwidth 1.275 MHz xdB

Radio See None

QPSK-20525

Gantar Freq 826 300503 Wi
Frea R
5

“AigHiold 48

SVEW 81 kHz e

Occupied Bandwidth Total Power 26.1 dBm
1.0966 MHz

Transmit Freq Error  -3.7602 MHz % of OBW Power  99.00 %

x dB Bandwidth 1310 MHz xdB -26.00 dB

a0 o Rasia Devise- BTS

QPSK-20600

Camter Freq: 824 300008 btz
T Freafim  AvgHald2A040

e

Ll LW
L .

i "Wyt

SVEW 61 kHz

Occupied Bandwidth Total Power 26.0 dBm
1.0972 MHz

TransmitFreq Error  -3.7801 MHz % of OBW Power  99.00 %

x dB Bandwidth 1.300 MHz xdB 26,00 dB

16QAM-20450

16QAM-20525

16QAM-20600

50008 Wz
“Aighola 010

Rasia Devise- BTS

Occupied Bandwidth

936.60 kHz
Transmit Freq Error % of OBW Power
x dB Bandwidth xdB

Rado S0 Nore

i Froq. 118500008 W2 Radio 54 Hane
i AugHold
Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Power
937.62 kHz

Transmit Freq Error 38743 MHz % of OBW Power

x dB Bandwidth 1195 MHz xdB

i Fren: BE4300005 Wbz Fadio $3d. Name.
R gl 1010

Rt Dassec TS

SVEW 61 kHz
Occupied Bandwidth Total Power
939.00 kHz

TransmitFreq Emor  -3.6745MHz % of OBW Power
x dB Bandwidth 1481 MHz  xdB
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LTE Band 26_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26797 824.7

1.0853 0.9264

1.251 1.225

26915 836.5

1.0863 0.9214

1.258 1.201

27033 848.3

1.0897 0.9244

1.256 1.216

Spectrum Plot

QPSK-26797

QPSK-26915

“AigHiold 48
Rasia Devise- BTS

Ref 30.00 dBm___

SVEW 82 kHz
Occupied Bandwidth Total Power
1.0853 MHz

Transmit Freq Emor A41KHE % of OBW Power
x dB Bandwidth 1251MHz  xdB

Genter Freq 424 700008 Nz Radia See None
Frea Rus

500109 Wbtz
“AigHiold 48

Ref 30.00 dBm___

SVEW 82 kHz
Occupied Bandwidth Total Power 25.4 dBm

1.0863 MHz
Transmit Freq Eror A6ISKHE % of OBW Power  99.00%
x dB Bandwidth 1256MHz  xdB -26.00 dB

Camter Freq: 828 300008 btz Rae
T Freafim  AvgHald2A040
: Rt Dassec TS

SVEW 82 kHi

Occupied Bandwidth Total Power 25.0 dBm
1.0897 MHz

Transmit Freq Error 6200KkHz % of OBW Power  90.00 %

x dB Bandwidth 1.256 MHz xdB 26,00 dB

16QAM-26797

16QAM-26915

16QAM-27033

i Freq. 124700008 W2
o AugHoldvimt
man: 8058 Rasia Devise- BTS

SVEW 82 kHz
Occupied Bandwidth Total Power
926.35 kHz

Transmit Freq Emor  96.050 KHZ % of OBW Power
x dB Bandwidth 1225MHz = dB

Rado S0 Nore

i Froq. 118500008 W2 Radio B¢ Nane
i AugHold
man: 058 Rasia Devise- BTS

SVEW 82 kHz
Occupied Bandwidth Total Power
921.41 kHz

Transmit Freq Emror 92304 kHz % of OBW Power
x dB Bandwidth 1201MHz  xdB

i Fren: $21300005 Wbz Roado Sid Nane
R gl 1010

Rt Dassec TS

SVEW 82 kHi
Occupied Bandwidth Total Power
924 .43 kHz

TransmitFreq Emor 95849 kHz % of OBW Power
x dB Bandwidth 1216MHz  xdB
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LTE Band 26_3MHz

99% Occupied Bandwidth

Channel

Frequency
(MHz)

(MHz)

26dB Bandwidth
(MHz)

QPSK

16QAM

QPSK 16QAM

26805

825.5

1.0944

0.9274

1.267 1.270

26915

836.5

1.0956

0.9274

1.265 1.245

27025

847.5

1.0949

0.9284

1.274 1.243

Spectrum Plot

QPSK-26805

QPSK-26915

QPSK-27025

Occupied Bandwidth

Gantar Froq 425500508 Witz
FraaRn  AugHeldx it

Rasia Devise- BTS

SVEW 01 kHz

Total Powsr

1.0944 MHz

Transmit Freq Emor
x dB Bandwidth

637.55 KHE
126TMHz = dB

% of QBW Power

Radio SeaNone

Transmit Freq Eror
x dB Bandwidth

Occupied Bandwidth
1.0956 MHz

Gantar Freq 836 300503 Witz
FraaRus  AugHeldxiita
5 Rasia Devise- BTS

SVEW 91 kHz

Total Powsr 25.6 dBm

63585KHE % of OBW Power  99.00%
1265MHz  xdB -26.00 dB

Radio SeaNone

Span 3 Hz| Center 47,5 MHz
Swoep 4.133 ms| [Res B 30 kHz

‘Cantar Fraq: 847 500000 Mrz Ratio Soa Name.
T Freafim  AvgHald2A040
Rt Dassec TS

Span 3 MHz|
SVEW 61 kHz p 4,133 ms|

Occupied Bandwidth
1.0949 MHz
63744KHz % of OBW Power  99.00 %
1.274 MHz xdB 26,00 dB

Total Power

Transmit Freq Ermor
x dB Bandwidth

16QAM-26805

16QAM-26915

16QAM-27025

Occupied Bandwidth

0000 Wz
“Aighola 010
Rasia Devise- BTS

SVEW 01 kHz

Total Powsr

927.40 kHz

Transmit Freq Emor
x dB Bandwidth

T23.48 kHE
1270MHz = dB

% of QBW Power

Rado S0 Nore

Span 3 Hz|
Swoep 4.133 ms|

Occupied Bandwidth

i Froq. 118500008 W2
i AugHoldvimne
Rasia Devise- BTS

Span 3 Hz|
Swoep 4.133 ms|

SVEW 91 kHz

Total Powsr

927.40 kHz

Transmit Freq Eror
x dB Bandwidth

T2447 KHE

% of OBW Power
1245MHz  xdB

Rado S0 Nore

i Fron: 147500005 Wiz Roado Sid Nare
R gl 1010

Rt Dassec TS

ter 3475 MHz

W 30 kHz SVEW 61 kHz
Occupied Bandwidth

928.42 kHz

-T2419KHz % of OBW Power
1.243 MHz xdB

Total Power

Transmit Freq Ermor
x dB Bandwidth
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LTE Band 26_5MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

26dB Bandwidth

(MHz)

QPSK

16QAM

QPSK

16QAM

26815

826.5

1.0994

0.9214

1.306

1.120

26915

836.5

1.0979

0.9217

1.299

1.132

27015

846.5

1.0992

0.9227

1.314

1.116

Spectrum Plot

QPSK-26915

QPSK-27015

300109 Wtz
“AigHiold 48

SVEW 01 kHz
Occupied Bandwidth Total Power
1.0994 MHz

Transmit Freq Emor 17110 MHE % of OBW Power
x dB Bandwidth 1306MHz = dB

Gantar Freq 836 300503 Witz
FraaRus  AugHeldxiita
5

[Rala

SVEW 81 kHz
Occupied Bandwidth Total Power
1.0979 MHz

Radio SeeNone

Rasia Devise- BTS

TransmitFreq Emor  -A7114MHZ % of OBW Power  99.00 %
x dB Bandwidth 1200MHz  xdB -26.00 dB

e
“hrgald 048

SVEW 61 kHz

Occupied Bandwidth Total Power 263
1.0992 MHz

TransmitFreq Error  -1.7120MHz % of OBW Power  99.00 %

x dB Bandwidth 1.314 MHz xdB 26,00 dB

16QAM-26815

16QAM-26915

16QAM-27015

00100 Wz
“Aighola 010

Rasia Devise- BTS

SVEW 01 kHz
Occupied Bandwidth Total Power
921.42 kHz

Transmit Freq Emor 18052 MHE % of OBW Power
x dB Bandwidth 1420MHz = dB

Rado B0 Nore

i Froq. 118500008 W2
i AugHoldvimne

man: 058 Rasia Devise- BTS

SVEW 81 kHz

Occupied Bandwidth Total Power
921.73 kHz

Transmit Freq Error 18051 MHz % of OBW Power

x dB Bandwidth 1432 MHz xdB

Radio S0 Nore

Foado Sed Hone

i Fron: 145500005 Wiz
R greld 018
Rt Dassec TS

SVEW 61 kHz
Occupied Bandwidth Total Power
922.72 kHz

TransmitFreq Emor  -1.6049 MHz % of OBW Power
x dB Bandwidth 1MEMHz  xdB
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LTE Band 26_10MHz

Channel

Frequency
(MHz)

99% Occupied Bandwidth

(MHz)

2

6dB Bandwidth
(MHz)

QPSK

16QAM

QPSK

16QAM

26840

829

1.0961

0.9340

1.299

1.163

26915

836.5

1.0942

0.9357

1.289

1.191

26990

844

1.0973

0.9350

1.307

1.195

Spectrum Plot

QPSK-26840

QPSK-26915

QPSK-26990

Occupied Bandwidth
1.0961 MHz
Transmit Freq Error

x dB Bandwidth 1.200 MHz

Gantar Freq 425 300503 Witz
FraaRun  Augeldx it

-3.7799 MHZ

Rasia Devise- BTS

SVEW 01 kHz

Total Powsr

% of QBW Power
xdB

Radio SeaNone

Occupied Bandwidth
1.0942 MHz
37610 MHz
1.289 MHz

Transmit Freq Eror
x dB Bandwidth

Gantar Freq 826 300503 Wi
Frea R
5

“AigHiold 48

SVEW 91 kHz

Total Powsr

% of OBW Power

Radio SeeNone

Rasia Devise- BTS

25.8 dBm

90.00 %

xdB -26.00 dB

Occupied Bandwidth

Transmit Freq Ermor
x dB Bandwidth

= Ratio Soa Name.

e
“hrgald 048
Rt Dassec TS

SVEW 81 kHz
Total Powsr
1.0973 MHz
37789 MHZ % of OBW Power

3 29.00%
1307 MHz  xdB

-26.00 dB.

16QAM-26840

16QAM-26915

16QAM-26990

Occupied Bandwidth

933.97 kHz
Transmit Freq Emor -3,
x dB Bandwidth

8 MHz
1463 MHz

50008 Wz
“Aighola 010
Rasia Devise- BTS

SVEW 01 kHz

Total Powsr

% of QBW Power
xdB

Rado S0 Nore

T g Tt

Occupied Bandwidth
935.74 kHz
38741 MHZ
1491 MHz

Transmit Freq Eror
x dB Bandwidth

i Froq. 118500008 W2
i AugHoldvimne

SVEW 91 kHz

Total Powsr

% of OBW Power
xdB

Radio S0 Nore

Rasia Devise- BTS

PErapT s

101Kz
373 ms

Occupied Bandwi

Transmit Freq Ermor
x dB Bandwidth

i Fren: BE4300005 Wbz Foado Sid Nare
R gl 1010

Rt Dassec TS

SVEW 91 KMz
dth Total Powsr
934.95 kHz
3746 MHz % of OBW Power
1105 MMz xaB
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LTE Band 26_15MHz

. 99% Occupied Bandwidth 26dB Bandwidth
requency

MH
Channel (MH2) (MHz) (MHz)
QPSK 16QAM QPSK 16QAM
26865 831.5 1.0995 0.9286 1.306 1.139

26915 836.5 1.0995 0.9296 1.301 1.158

26965 841.5 1.0986 0.9313 1.308 1.151

Spectrum Plot
QPSK-26865 QPSK-26915 QPSK-26965

Gantar Freq 331 300503 Witz
FraaRun  Augeldxiita

e Carn e s SR e o8 o ey s s S e
o gty T frer i e e
[ 3 5 —

"o
1 gt
M

TN prthag ot
M R e o T T

SVBW 91 kHz SVBW 81 kHz u op :: EVEW 81 kHz

Occupied Bandwidth Total Power
1.0995 MHz

Transmit Freq Emor  -6.0280 MHz % of OBW Power

x dB Bandwidth 1.306 MHz xdB

Occupied Bandwidth Total Power 26.5 dBm Occupied Bandwidth Total Power

1.0995 MHz 1.0986 MHz
Transmit Freq Error  -6.0282 MHz % of OBW Power  99.00 % TransmitFreq Error  6.0277 MHz % of OBW Power  99.00 %
x dB Bandwidth 1301 MHz xdB -26.00 dB x dB Bandwidth 1.308 MHz xdB -26.00 dB

16QAM-26865

20000 W
“Aighola 010

16QAM-26965

Radio S0 Nore i Fran: 141500008 Wiz
R dgred 018

16QAM-26915

Rado S0 Nore i Froq. 118500008 W2
i AugHoldvimne

Foado 5ed Hone
Rasia Devise- BTS Rasia Devise- BTS Rt Dassec TS

T AN e

SVBW 91 kHz u or 0 SVBW 81 kHz u op SVEW 81 kHz

Occupied Bandwidth Total Power Occupied Bandwidth Total Power Occupied Bandwidth Total Powsr
928.55 kHz 929.63 kHz 931.33 kHz

Transmit Freq Emor 61236 MHZ % of OBW Power Transmit Freq Emor  -61243MHZ % of OBW Power TransmitFreq Emor  -6.1244 MHz % of OBW Power

x dB Bandwidth 1430MHz  xdB E x dB Bandwidth 1458MHz  xdB E x dB Bandwidth 1451MHz  xdB
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APPENDIX C - CONDUCTED SPURIOUS EMISSIONS
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GSM850_GPRS_CH190 Spectrum Plot
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GSM850 _EDGE_CH190 Spectrum Plot
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LTE Band 5_1.4MHz_CH20525 Spectrum Plot
% ) R . ®
| Mot
i e e e k. o e i et ottt b 1 |
LTE Band 5_5MHz_CH20525 Spectrum Plot
® ' R . &
LLJ L
u»\,l’»,p,\mmﬂ.,w.wwﬁwwhw L\fummumn PPN P T iy T Py
LTE Band 5_10M_CH20525 Spectrum Plot
® ' R . 3
‘ L oy
‘ e R PO Y
ol Pt b ol et ’ ke i

Page 43 of 82



= === Report No.: FCC022022-05738RF12(a)
LTE Band 26_1.4MHz_CH26915 Spectrum Plot
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was 20dB
lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result came
out very similar.
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APPENDIX E - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MHZ)
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Test Mode : [GSM850_TX CH190_GPRS

| [Test Mode : |GSM850_TX CH190_GPRS

Vertical Horizontal

WO dBm a0 dem

E E

w0 0

[ ]

i 1

- e

= £

w -

s . § L i &
50 |t 3 4 ® 50 H &

4 H

" ]

0 B0

ond -ang

30000 WP 20D 00 AB0D G500 G200 700 GOKOD 00000 WHe DN 12700 ZAB0 GG AW G500 G200 7H00 6RO T 00 MHz
Reading Comect Measure Reading Corec  Measure )
Ma. Mk Freg Level Factor rrert Uit Margin Mo, MK Fred, Level Factor rert Limit  Margin
TFe d8m B dBm dém B Detector _Comment M dbm EE] dbm 4Bm 48 Daecwr  Comment

1 37276 -4m0 1489 6297 1300 4897 peak 1 W25 -3 1430 5354 1300 4054 peak
2 160.950 -56.01 -B.92  -p493 -1300 -51.93 peak 7 99,355 -5068 690 -57.58 -12.00 -4458 pesk
3 460155 -g818  -240  -6088 -13.00 -47.58 peak E] 176.470 5589 1057 -p6.4B  -1300 -534B  peak
4 590,680 -52.11 027 -57.54 -1300 -4484 peak 4 501905  -58.80 143 6023 1300 -47.20 peak
a 723,550 -87.72 1.61 -a6.11  -13.00 -4311  peak 5 BB1.470 ETRE] 121 -B597  -1300 -4297 peak
6 G4EBE0  -BBOB 407 5029 -1a00 -2978 peak B+ 700695 4988 240 -47.48 1200 -3448 peak

Test Mode : [LTE Band 5_TX CH20525_1.4MHz ‘ ’Test Mode : |LTE Band 5_TX CH20525_1.4MHz

Vertical Horizontal
o dim E
£ E
" n
u u
0 0
2 -
30 E
a0 -0
= 4 5 = &
w0 . g LR | ; g |t #
0 -
" £
a0 -0
o0 12700 Z24.00 3700 800 51500 1200 70900 B06 00 1000 00 MHz F0000 12700 Z24.00 .00 A8.00 515,00 F12.00 T 0 B0N6. D0 000,00 MHz
Reading  Carect  Measure Reading Comect  Measure
No. MK Fredq.  Level  Factor ment LMt Margin do. Mk Fren  Leyel  Factor  ment  Umit  Margin
MiH dBm d8 dBm dBm dB Detector  Commet Mt dBm dB dBm dBm 4B Detector  Comment
1 155130 G668 -947 -BA1Z 1300 -5312 peak 1 IR0 6244 1326 -BAT0 1300 5270 peak
H 370470 G120 -360 -BAB0 1000 -5180 peak K 146400 5508 -11.22 -BG27 1300 -53.27 pesk
3 456315 -58.03  -230  -B0.33 -1300 -47.33  pesk 3 348615 6074 -358 6432 1300 -51.32 peak
4 63885 6834 089 5735 1300 4435 peak T 446615 -&1.71 242 -B013 1300 -47.13 pesk
5 TO7.080 5743 125 4610 1300 4318 peak 5 502116 6836 -0.04 6840 -1300 -4540 peak
6* 019675 -96.36 406 6230 -1300 -3830 peak 6 * G81.200 -56.83 3096 -5287 1300 -3987 peak
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Test Mode : [LTE Band 5_TX CH20525_5MHz

| [Test Mode : |LTE Band 5_TX CH20525_5MHz

Vertical Horizontal

ELLUY T ELLU T

zn zn

n n

u u

—m n

@ -

a 2

. -

= 5

. i & . 3 i

-5 3 x 50 é

. i ] ® lk %

™ ™

50, a0,

0000 12700 224,00 .00 418,00 515,00 B12.00 70900 0600 000,00 MHz 30000 12700 2400 32 00 N300 51500 B12.000 708,00 BOK 00 100000 WH2
Reading Comect  Measure- Reading Comect  Measure
Mo. Wk Frea  level  Factor ment Uit Margin Mo. Mk Fren.  level  Factor ment  Lmit  Margin
MH d4Bm 4B dBm dBm 4B Detector  Comment MHe dBm dB dBm dBm dB Detector  Comment

1 46480 5952 669 -B6.21 1300 -53.21 peak 1 53765 -67.43 045 -BAO3 -13.00 -5398 pesk

2 153880 5732 -8.95 -B6.27 -1300 -53.27 peak 3 141550  -55.47 -11.12 -PBA3  -1300 -5358 pesk
3 Z87.050 -B105 -482 6587 -1300 -5287 peak 3 368530 6039 -3.55 -394 -1300 -5094 pesk
[l 579.020 -56.07 -0.05 5812 -1300 4512 peak 7 569320 -57.05 -0.63 -57.68 -1300 -4468 pesk
5 TBG715 5740 233 5507 -1300 -4207 peak 5 745860 -57.49 213 5538 -1300 -4236 pesk
G- 094180 5660 447 G213 1300 -3913  peak B 016720 5737 418 5318 1300 4010 peak

Test Mode : [LTE Band 5_TX CH20525_10MHz

| [Test Mode : |LTE Band 5_TX CH20525_10MHz

Vertical Horizontal

W0 dbm W00 doe

E E

n n

] ]

-0 1

2 Y

Y B

a0 -

50 £ 5
sy 3 % 2 - 3 4 2

x 2 1 H

n % ]

B0 B0

g a0q

U0 ZP0N  ZAGN  SA00  AE00 5500 61200 70900 B05.00 0000 MHz J0000 2700 ZA00 0N AIG00  WB00  GiZ00  70A0D OB OD 000 MHe
Reading  Comect  Measure- Reading  Carect  Measure
Mo. Mk Freg. Level Factar rert Limit  Margin Mo. Mk Freq, Level Factor rrert Lirit  Margin
e 4Bm 6 aEm Em 48 Datectr  Commant 3 E a8 aEm 26m @6 Dawewr  Commen

1 51.825 -6077  -287  -B3A4 1300 -5064 peak 1 55220 -6 BT 059  -B708 -1300 -5408 peak

2 149795 -56.77 -10.00  -B677 1300 G377 peak 2 138700 5540 1085 -BBO05 1300 -5305 peak
3 124780 -B0.38 226 -BAB5 -13.00 -40B5 peak 3 433035 56Tz -248  -B1 20 1300 -4B20  peak
4 G851 445 -59.37 om -58.36  -1300 -4636 peak 4 558165 -67.84  -0.01 -AB75 1300 4575  peak
g 683205  -56.66 114 56652 1300 -4252 peak § BEO.500  -57.63 122 5641 1300 -43.41  peak
B *  BBAAI0  -BADZ  AO0 5213 1200 -3012 peak B  B84085 A6 23 356 5265 -1300 -3065 peak
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Test Mode : [LTE Band 26_TX CH26915_1.4MHz ‘ |Test Mode : |LTE Band 26_TX CH26915_1.4MHz

Vertical

Horizontal

300 dkm W0 e

2 0

1 10

o L]

- 0

= -

= a

" -

) E

" 5 § s 5 13
|y 3 * 5 H ]
x & b &

m n

@ ™

a0 g

FLO00 12700 224,00 3200 41500 51500 61200 500 6. 00 000,00 MHz Z0000 12700 22400 200 N800 1600 1200 08,00 0600 1000 00 MHz

Reading  Comect  Measure- Reading  Comect Measure-
Mo. Mk. Freq. Level Factar rent Limit  Margin Mo, Mk Freg Level Factor rrent Limit  Margin
MHz dBm 4B d4Bm d4Bm ET Detector  Comment iH dBm dB dBm dBm b Detector  Comment

1 53280 G058 -294 B35z 1300 5052 peak T 51340 6724 003 6716 1300 -5416  peak
7 TEE 615 5586 -441 6537 1000 -5237 peak Z T56.585  -56.28 -11.08 G636 1300 5336 pedk
3 484U 667 105 6163 1300 -4BB3  peak 3 08I0 5888 200 G1.7% 1300 4878 pedk
4 603.755  -57.72 058 -57.14 -1300 -4414 pesk 4 599.876  -52.83% 016 -GBET 1300 -4567 pesk
5 755860  -57.12 224 5488 -1300 -4188 peak [ BO2.330 -57.68 090  -A667E  -1300 -4378  peak
G+  G76.660  -56.44 433 5211 -1300 -3811 peak 6™ 953625 -56B4 386 -5278 1300 -3978  pesk

Test Mode : [LTE Band 26_TX CH26915 5MHz

| [Test Mode : |LTE Band 26_TX CH26915_5MHz

Vertical Horizontal

0o o dew

Fi w

10 "

' '

" w0

= a

» an

" a0

= 2 ¥ - &

al, . . 4 e ) ; 2 a k

e R

- ™

-on.d -an.q

00012700 2400 00 41800 BIGO0  £1200  WS00  BOGDO 1000.00° WHz 30000 12700 Z2400 EZN T 515 00 GEXTT 60D 000 00 MHz
No. Mk Freg. le;félng CF”a'EfS: M?rﬁtm Limit W argin Mo. MK Freg Rfsfé?g CFDE?DCE Mf,f#,{& Limit  Margin
MHe 4ém a8 48m dem b Deector  Comment e dBm EE] EE F 98 Detector  Comment
! Sle2s 6105 -28] 6392 1300 082 pesk T 0% 6219 482 G0 1300 G401 peak
i 167255 6706 -BY0 GBGE 1300 -53B6 peak 7 TEaiE0  B414 1116 6530 1300 5230 peak
3 914605 B055 495 B580 1300 8250 peak T m A I5 iE T30 e ek
4 BO7E3S  BRE3  OB4 6780 1300 4489 peak 1 oT#0 5847 009 6838 1300 4538 peak
; _ ;Z ;gg :; 2: l fs :2 32 1 ::EE :gfg zz:’; T 7I14% %579 120 559 1300 4250 pemk
5+ G666 G615 477 623 1300 W3 pean
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Test Mode : [LTE Band 26_TX CH26915_15MHz ‘ |Test Mode : [LTE Band 26_TX CH26915_15MHz

Vertical

00 dim 00 dm

£ E)

1 w0

Ll [

E o

= -

n Y

a ”

= -

A R . 3 ! H .
WL 3 50
% 2 * 1 z ®

m ol ® ®

o -

o0 g

WON V00 ZAG  EAW REN G500 G200 700 Es60n TG WH2 W0 1700 FAN @00 AEm G500 BZ00 AR E60n 0000 MHz

Reading  Corect  heasure- Reading  Comect  Measure
Mo. Mk Freq.  Level  Factor mwent  Umit  Margin Mo. Mk Fred  Level  Factor et Limit  Margin
W 2bm a8 aom 2bm a8 Datecwr  Cammart 3 abm a Em Em 45 Detector  Comment
52.310 -88.85  -200  -6245 -1300 -48435 peak

a7 B45 -fifi. 62 0o -BEET  -1300 -5361 peak

152705 -&7.24  -372  -66.96 1300 -5396 peak
377260 -B0.27 0 -3.33 -B360 1300 -5060  peak

1

z 146100 -5478 -11.09  -BABY -1300 -5287 peak
3

4 640,130 -&7 B0 m -56.48 1300 -4349  peak

5

[

1
2
3 447100 -A776  -243  -B018 1300 -4718  peak
4 578535 -5802  -0.3@  -5841 1300 -4541  peak
3
B

776415 -a7 11 242 -5469  -1300 -4169 peak

621840 -68.30 1.04  -57.26 1300 -4426 peak
8340 -a7.32 406  -5326 -1300 -4026 peak

8530 -56.66 375 5291 1300 -3891  pesk
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MHZ)
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Test Mode : (GSM850_TX CH190_GPRS

| [Test Mode : |GSM850_TX CH190_GPRS

Vertical Horizontal
M dim M dm
20 Fi)
10 10
o L]
An A
3 %
-20 -2
B -l
4 -4
50 5
B0 Ee )
a0 n
B0 B0
-and -alq
000000 2700 0 4400t B100 00 TH00 00 £ 120000 12800000 14600 00 18000 00 MH2 a0 a0 2200 om MO0 0 Al THO0 00 500 00 Nl 2E 00 14600 00 1RI0000 MH2
Reading Comect  Measure X Reading  Comeet  Measure- } X
Mo Mk Freq  Level Facor ment  Lmit  Margin Mo. Mk Fre  level  Factor ment  Lmit Margin
M dEm 8 dBm dBm 0B Deteowr  Comment M d6m [ dEm dBm 4B Detestor Comment
1* 1671.500 -1E6 1368 1655 1300 395 peak 17 16714800 -209 14230 1632 13000 -332 0 peak

Test Mode : [LTE Band 5_TX CH20525_1.4MHz

| [Test Mode : |LTE Band 5_TX CH20525_1.4MHz

Vertical

Horizontal
N0 dBe 00 dm
0 F)
m 10
u [
- -0
; x5
-30
-4
50
B0
-1
-B0
-an a -ana
00000 7000 MODOD G000 7B0000  SS0000 1120000 1790000 1460000 TR0 MH2 00000 W00 AND0D G000 0000 W00 TIZ000 12000 1460000 1800000 WHz
Reading Corect  Measure Reading Camect  Measure-
Mo. Mk Freq  Leyel  Factor  ment Uit Margin MO. MK Freq  Leyel  Facor mert  Lmit  argn
M dBm 48 4Em dBm  dB  Detector Comment Wi dim [ dEm dBm  dB  Detctr Comment
1* 1671.500 -363 -1363 7238 -1300 -838  peak 1+ 1671.500 -624 1423 2047 1300 747 peak
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Test Mode : |LTE Band 5_TX CH20525_5MHz | |Test Mode : [LTE Band 5_TX CH20525_5MHz
Vertical Horizontal

00w P
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n 0

v u
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Erpa— ol

3 EY)

m -0

B0 -50

5 60
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1000000 ZP0000 MOL00  GI0000 700000  S0000  TIZ0000 120000 146000 TO00.00 MH: 1000000 270000 AOLU0  STO000 7000 G000 1120080 1290000 TAGI 00 TR0 00 WMz

Reading Comect  Measure- Reading Comect  Measure
Mo Mk Fred  Level  Factor et UMt Margin Mo. MK Fret.  Lovel  Factor  mert  Limit  Margin
W dEm ® B dm @ Deewr  Cammen Wi dbm ] dm  dm 48 Demowr Commem
1* 1671.500 ST53 -1369 -2 13000 -822 0 peak 1 187.500 -484 1423 907 1300 -B07  peak

Test Mode : [LTE Band 5_TX CH20525_10MHz

‘ |Test Mode

. |LTE Band 5_TX CH20525_10MHz

Vertical
w0 e
n
m
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R
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50
B
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-a0.a

1000.000 270000 440000  BIOO00  FROO00  SS0000 1120000 1Z800.00  14600.00 18000.00 MHz

Reading Corect Measure

No. Mk Fren  Level Factor  ment Uit Margin
[ dBm 8 dBm dBm 4B Deector  Comment
1+ 1663.000 -3B6 13700 1736 1300 -436  pesk

Horizontal
00 dBm
an
10
L
-
ol
-3
-4
B
B
-
-6
-al g
00000 270000 0000 GI0000 780000 860000 1120000 1290000 1450000 THO00 00 WHe
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Test Mode : |LTE Band 26_TX CH26915 1.4MHz ‘ |Test Mode
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Test Mode : [LTE Band 26_TX CH26915_15MHz ‘ |Test Mode : [LTE Band 26_TX CH26915_15MHz
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LTE Band 5_1.4MHz Spectrum Plot
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LTE Band 5_3MHz Spectrum Plot
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LTE Band 5_5MHz Spectrum Plot
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LTE Band 5_10MHz Spectrum Plot
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LTE Band 26_1.4MHz Spectrum Plot
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